

# TEST REPORT

Report No.: BCTC2307897270E

---

Applicant: Shenzhen Aita Technology Co., Ltd.

---

Product Name: TWS EARBUDS

---

Model/Type  
reference: ARTWS50

---

Tested Date: 2023-07-11 to 2023-07-17

---

Issued Date: 2023-07-24

---

**Shenzhen BCTC Testing Co., Ltd.**



## 17. EUT Test Setup Photographs

Conducted Measurement Photo



Radiated Measurement Photos



